DESPIECE GENERADOR

GENERADOR

3

3000A

A




%h/7 (ENGINE)

75 RS N & =<K 2 S ENE
TR 42 B (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 T121-00173-004-003 |2h77 LC190FD-1 ENGINE 1 {4 /PIECES B
2 380140332-0001 N Sk 22 T B AEM5X 10 BOLT, FLANGE M5%10 1 14 /PIECES C
3 6600400060001 HLATL A 2 COVER, DUST 1 {4 /PTECES B
4 380140001-0006 7N A Sk 2L TS FEMEX 12 BOLT, FLANGE M6%12 1 {4 /PIECES C
5 300710058-0001 IR IR BRACKET, ATR CLEARER 1 4 /PIECES C




A 4T3k (CYLINDER HEAD)

e s i AL Gy a1
FEHAELZFR (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 120080338-0001  |=fik CYLINDER HEAD COMP 1 {t:/PIECES B
2 120420011-0001 AT Sk BRI 2 A BOLT, COVER COMP. HEAD 1 %5 /SETS C
3 120220009-0001 S kEH A COVER COMP. HEAD 1 4:/PIECES C
4 380180096-0001 XL B2, M6/8 L=106 BOLT, STUD, INTAKE 2 4:/PIECES C
5 380180098-0001  [XULHZHM8X34 BOLT, STUD, EXHAUST 2 {#:/PIECES C
6 270960014-0001 KL% SPARK PLUG 1 {4:/PIECES A
7 380840425-0001 |54} ] SEAL RING 1 ft /PTECES A
8 120150141-0001 [ HLL 2524 GASKET, CYLINDER 1 {4:/PIECES A
9 3801403370001 |7\ A 32 24 HIMEAEM10X80 BOLT, FLANGE 4 {4:/PIECES C
10 380740461-0001 | TUBE, BREATHER 1 {4:/PIECES A
11 380600116-0001 JE 7 PIN 2 14 /PIECES C
12 380140001-0006 |75 A Skid == [HI BB AEM6 X 12 BOLT, FLANGE M6X12 1 4 /PIECES C
13 160190006-0001 TR GRS SHROUD 1 {t:/PIECES C




B

ik (CRANKCASE)

5 S .. o Bt L Sy
FEE4E 2% (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 380140215-0003  [HZk: M6X 14 BOLT, FLANGE, 6X14 2 {t:/PIECES C
2 281850152-0001 [ f%/ska% SWITCH ASSY., OIL LEVEL 1 {4:/PIECES B
3 380630099-0001  |%h7K6202 BEARING, RADIAL BALL, 6202 1 ft /PTECES B
4 380450522-0001 PR 8 16X1. 2 WASHER, 8%16%1. 2 1 4:/PIECES o
5 3813500040001 |44k PIN, LOCK, 10MM 1 {4:/PIECES A
6 171630003-0001  |iRa SHAFT, GOVERNOR ARM 1 {4:/PIECES B
7 380650339-0001 biES] OIL SEAL, $&8X & 14X4 1 14 /PIECES B
8 110260024-0001 TR BOLT, DRAIN PLUG 2 4:/PIECES C
9 380450516-0001  [*F# & WASHER 2 ft /PTECES C
10 110810220-0001 HEHEERES CRANKCASE 1 {t}:/PTECES B
11 3809403460001 |k CABLE CLEAT 1 {4:/PIECES B
12 380140001-0006  [#Z42 M6X12 BOLT, FLANGE, 6X12 2 {4:/PIECES C
13 281890001-0001 WL RS 35 ALERT UNIT, OIL 1 4:/PIECES A
14 284070007-0001  |fL/Eka%41 = 1 {4:/PIECES B
15 380180166-0001 | WLIEH: BOLT, STUD, INTAKE 1 {1 /PIECES C




pHFHAEH mE. A UKANAUADLE LUVEK)

e s i AL Gy a1
FEHAELZFR (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 110690039-0001 Py A A CAP COMP., OIL FILLER 1 %£/SETS B
2 171750004-0001 |33k i %6 B GOVERNOR ASSY. 1 {4:/PIECES B
3 380630099-0001  |#li& 6202 BEARING, RADIAL BALL 6202 1 {t}:/PTECES B
4 380630141-0002  |%f& 6207 BEARING, RADTAL BALL 6207 1 {4:/PIECES B
5 380600119-0001  [sEfrfs8x 12 PIN, DOWEL 8X 12 2 {4:/PIECES C
6 110830008-0001 il it 4 26 b 2 PACKING, CASE COVER 1 {4:/PIECES A
7 380650337-0001 ME35X52X7 OIL SEAL 35X52X7 1 14 /PIECES B
8 110820012-0001 h A 2 CRANKCASE COVER 1 {4:/PIECES C
9 380140005-0006 ISRV 2 THTEAEMS X 40 BOLT, FLANGE M8X40 7 4 /PTECES C




%k ¥5ZE (CRANKSHAFT PISTON)

75 ZHw S K AL Gy a1
FEHAELZFR (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 130070088-0001  [JHZEIFH L RING SET, PISTON 1 % /SETS A
2 3805600570001  |4M 2244 E] CLIP, PISTON PIN 2 {4:/PIECES B
3 130030103-0001  |¥F%E PISTON 1 {1 /PTECES A
4 130060034-0001  |I%ZE4Y PIN, PISTON 1 {4:/PIECES C
5 130150049-0001  [FE#T CONNECTING ROD ASSY 1 £ /SETS B
6 130180002-0001  |#EATURFEME*25 BOLT, CONNECTING ROD 2 {#:/PIECES C
7 130290104-0001 i 4 CRANKSHAFT ASSY 1 % /SETS B
8 380620050-0001 |k KEY, SPECTAL WOODRUFF 1 {#: /PIECES B
9 130450016-0001  |*F4ith WEIGHT, BALANCER 1 {4:/PIECES B




S A% (ROCKER, CAMSHAFT)

e s i AL Gy a1
FEHAELZFR (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 140450023-0001 KITEEHE ROCKER ARM ASSY. 2 % /SETS B
2 140320002-0001 |51 T 40 ROTATOR, VALVE 2 {4:/PIECES B
3 140390015-0001 S8k VALVE LOCKER 4 4:/PIECES B
4 140380021-0001 [/ [ 5% s RETAINER, EX. VALVE SPRING 2 {4:/PIECES B
5 140340025-0001  [S[TA 0% SPRING, VALVE 2 {4:/PIECES B
6 140360010-0001  |1"J P 3455 R ] SEAT, VALVE SPRING 1 {4:/PIECES B
7 140400012-0001 EE DA SEAL, VALVE STEM 1 4:/PIECES B
8 500550032-0001 | K[ 1&M4 VALVE ASSY. 1 1 /SETS B
9 140710002-0001  |HEATFRAZARH & PLATE ASSY. 1 {4:/PIECES B
10 140670006-0001  |BEATLHL& PUSH ROD 2 {4:/PIECES B
11 140690004-0001 AT LIFTER, VALVE 2 14/PIECES B
12 140020056-0001 LR A CAMSHAFT ASSY. 1 {4:/PIECES B




Ja5h2% (STARTER)

75 s K AL Gy a1
FEHAELZFR (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 193490247-0001 | FHEBhZHLE RECOIL STARTER COMP. (ROJO) 1 £/SETS B
1 193490247-0010 | FHEBHZH1E RECOIL STARTER COMP. (AZUL) 1 £ /SETS B
2 160210091-T61F | I 53 B4 COVER COMP ., FAN (ROJO) 1 {1} /PTECES C
2 160210091-T61FB | X/ B #p44: COVER COMP ., FAN (AZUL) 1 {4:/PIECES C
3 193500106-T61F | FHEBhipLE STARTER ASSY. (ROJO) 1 £/SETS B
3 193500106-T61FB | F-A2Zh#p1E STARTER ASSY. (AZUL) 1 £ /SETS B
4 193560004-0002 |48 F4% KNOB, RECIOL STARTER (Yellow) 1 4:/PIECES B
5 193690018-T61F |8 Bhaddkifis DECORATE COVER, RECOIL 1 {4:/PIECES B
6 380930027-0001  |EAIZER CLIP, WIRE HARNESS 1 {1 /PIECES A
7 380140001-0006 [/~ £ 3kidk 2 TIEFEMEX 12 BOLT, FLANGE 5 {4:/PIECES C




HFEME (Flywheel)

75 FEFES Tk Description B XA Sy E
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
2 270020073-0001  |REHHLIE T3 1F FLYWHEEL COMP. 1 {4 /P1ECES B
3 160180009-0001  |mH-%¢ FAN COOLING 1 % /PIECES B
4 193590007-0001  |#E5h4# PULLEY, STARTER 1 {1}:/PTECES C
5 380370050-0001 7N FRIE ZE THERENL6 NUT SPECIAL, M16 1 {4:/PIECES C




8
Ek &% (IGNITION COMP.)
= ) ] Kty EL Mo fo = )
e TS T4 Description i %u R
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 270920170-0001 k2B COIL ASSY., IGNITION 1 % /SETS A
2 270950040-0001 kAt ZENE CAP ASSY., NOISE SUPPRESSOR 1 {4 /PTECES A
3 380930027-0001 EMLE CLIP, WIRE HARNESS 1 {4 /PIECES A
4 380930023-0001 ENIL R GROMMET, CORD 1 4 /PIECES A




A28 (CARBURETOR)

e s i AL Gy a1
FEHAELZFR (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 170021080-0003 |4kl #% CARBURETOR ASSY. 1 {4:/PIECES B
2 172920007-0003  |BHXI T FHE4 & LEVER ASSY, CHOKE 1 {4:/PIECES A
3 170430062-0001 |14 i 7% 2% 3 GASKET, CARBURETOR 1 4:/PIECES A
4 1704400410001 A4 25 B AR SPACER, CARBURETOR 1 4 /PTECES B
5 170430050-0001 |1k i1 #8354 GASKET, CARBURETOR 1 4/PIECES A
6 170430070-0001  [fhii g5 ) 44 GASKET, CARBURETOR 1 {4:/PIECES A
7 3807502450001 |4 165 TUBE, FUEL 1 {1} /PTECES A
8 380950188-0001 % CLAMP 2 {1 /PIECES A




22388 (Air cleaner)

75 TS .. o B LX) S E e
At A R Description

No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 180170011-0001 TR AR R T CLIP A, AIR CLEANER WIRE 2 {4:/PIECES B

2 180070088-0001 YRR AR COVER, AIR CLEANER 1 {4:/PIECES B

3 180130121-0001 ZEPEAR PR ELEMENT, AIR CLEANER 1 {4:/PIECES A

4 180130118-0001 ZEPEAR PR ELEMENT, AIR CLEANER 1 {4:/PIECES A

5 180100036-0001 TIEAHIEOHE ELEMENT, AIR CLEANER ASSY. 1 {4:/PIECES A

6 180330021-0001 PE SR SEPARATOR, AIR CLEANER 1 {4:/PIECES B

7 380840434-0001 gl SEAL, AIR CLEANER 1 {4:/PIECES A

8 180280006-0001 7 AR R CASE COMP., AIR CLEANER 1 {4:/PIECES B

9 180020318-0001 IR ATR CLEANER 1 £ /SETS B

10 380370048-0001 INFRE LT IR NUT, FLANGE 2 {4:/PIECES C




3% (CONTROL)

e s B LX) Sy E
FEM4L4FR (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 171680100-0001 TR F A S CONTORL ASSY. 1 % /SETS B
2 380140001-0006 |/~ A% 24 TH MEFEM6X 12 BOLT, FLANGE, 6X12 3 {#:/PIECES C
3 171600016-0001 [ n%E SPRING, GOVERNOR A 1 % /PIECES A
4 171610001-0001  |F <[ 1E AL SPRING, GOVERNOR B 1 {4 /PTECES A
5 171590005-0001 |1 THAT ROD, GOVERNOR 1 {4 /PIECES B
6 380370066-0001 [Nk 2 mIERE M6 NUT, FLANGE, M6 1 {4 /PIECES C
7 380250002-0001 77 S uity 5 2 BRETMEX 21 BOLT, GOVERNOR ARM 1 {4 /PIECES C
8 171620003-0001 |48 ARM, GOVERNOR 1 {%:/PIECES C




1 /
/
2
JH 8% (MUFFLER)
e s i AL I
TR 42 B (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 1806500900001 HEA T B 3 GASKET, EXAUST, CYLINDER 1 4/PIECES A
2 380340005-0005 |/~ fHHELEMS NET, M8 1 {4:/PIECES C
3 380140091-0005 7N FVE S TH IR M8 X 25 BOLT, FLANGE, 8X25 1 14 /PIECES C
4 180590231-0001  |HER % PIPE 1 {4:/PIECES C
5 180660049-0001  [JH 75 A& a5 44 GASKET, EX., PIPE 1 {4:/PIECES A
6 180571832-0001 [yl 4% MUFFLER 1 {4:/PIECES B
7 180990078-0001 A A S 4R STAY COMP., MUFFLER 1 14 /PIECES C
8 380140040-0005 ISR THIRFEMS X 16 BOLT, FLANGE, M8X 16 3 4 /PTECES C
9 380140001-0006 7N FA V24 TH R AEME X 12 BOLT, FLANGE, M6X12 1 4 /PIECES C




@
Vi (FUEL TANK)
e s K AL Gy a1
TR 42 B (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 170980057-0001  [WFF3e#p FUEL VALVE 1 {4:/PIECES B
2 170700050-0001 |14 ek i fi 24 RUBBER, FUEL CUSHION 4 {4:/PIECES A
3 170710014-0001 AR R A COLLAR, TANK CUSHION 4 4:/PIECES C
4 380140103-0004 7N FHTE ZE THI R ARM6 X 25 BOLT, FLANGE, M6X25 4 4 /PTECES C
5 380450444-0002  |Fi4[E WASHER, FLAT 4 {4:/PIECES C
6 170720014-0001 |3l M4 & FILTER, FUEL TANK 1 {4:/PIECES A
7 170870044-0009  [H4H 5 CAP COMP., FUEL FILLER 1 {t /PTECES B
8 281870016-0001  |yifL e £1 LABEL, FUEL METER 1 {4:/PIECES B
9 380220044-0002 [+ AEPTSLIEETM5 X 12 SCREW, FLAT, M5X12 2 {4:/PIECES C
10 170740017-0001  [WikrEBAE: FUEL METER 1 {4:/PIECES B
11 170501013-0003  [W4H FUEL TANK (ROJO) 1 {t /PIECES B
11 170501013-0003B  |ih48 FUEL TANK (AZUL) 1 {4:/PIECES B
12 3807701880001  [{firEsE PROTECTIVE SLEEVE 1 {#:/PIECES A
13 172820008-0001  [MhAH 4 RUBBER STRIP, FUEL TANK 1 {4:/PIECES A




B HLER 4 (ALTERNATOR)

e s K AL Gy a1t
FEHAELZFR (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 660080427-0001  [FHHLESH: ALTERNATOR 1 £/SETS B
2 660140001-0001 F R $ 2R AR TERMINAL, VOLT CHANGE 1 {4:/PIECES C
3 660120001-0001  |BRMIZH & BRUSH 1 {t /PTECES A
4 660010002-0001 LGN %k HOUSING, RR 1 {4:/PIECES C
5 380450515-0001  [FHJE WASHER, FLAT 1 {4:/PIECES C
6 380140349-0001  [/Nfskik 2 MIZ4M6%185  |BOLT, FLANGE 4 {4:/PIECES C
7 380140496-0001 N LR L T IEA4EM5%220  |BOLT, FLANGE, 2 4:/PIECES C
8 380070185-0001 |75 # kI keM10%275 BOLT 1 {4:/PIECES C
9 660150139-0001  |H/E#% AVR 1 {4:/PIECES A
10 660020002-0022 HL ML o COVER, GENERATOR END (R0OJO) 1 {4:/PIECES C
10 660020002-0005 | LKL 35 COVER, GENERATOR END (AZUL) 1 {t /PTECES C
11 380140053-0002 |75 ki = HIIEFEM5%16 BOLT, FLANGE 3 4 /PIECES C
12 380140167-0002 [/~ fskik =4 miEMaM5%12  |BOLT, FLANGE 6 {4 /PTECES C
13 660030002-0001 GEUIIREE:S COVER, GENERATOR 1 4:/PIECES C
14 660070001-0001 FML AR 1 4:/PIECES C




17
]
{ﬁiw
10 9
Hl%E (FRAME)
e s i AL Gy a1
TR 42 B (Description)

Ser. No Part No.) Reqd. QTY UNIT CONSUMABLE GRADE
1 300730024-0003 | HLAEAEAY FRAME RAIL 1 {4:/PIECES C
2 380190191-0001 7N SHAEETMB* 16 SOKET HEAD CAP SCREW 2 {4:/PIECES C
3 300720399-0001 LA FRAME 1 14 /PIECES C
4 380370077-0001 7N R VE 2 THIERIM10 NUT, FLANGE, M10 4 4 /PTECES C
5 300770023-0001  [HL52 0 HE RUBBER , BOTTOM 1 £/SETS B
6 380370048-0001 [/~ ik L MIZ MG NUT, FLANGE, M6 4 {4:/PIECES C
7 271170023-0003 & IR SR PLATE, BATTERY SETTING 1 4 /PIECES C
8 300770005-0001 L5205 HE RUBBER , BOTTOM 4 {4:/PIECES A
9 380140215-0003 7N FA 2L TH R AR ME* 14 BOLT, FLANGE, M6%14 3 14 /PIECES C
10 380370007-0004 7N FVE T IE RIS NUT, FLANGE, M8 4 14 /PTECES C
11 380140102-0004 7N F0 2L TH MR EM6%20 BOLT, FLANGE, M6%20 1 4 /PTECES C
12 380490022-0002 |4 &k E WASHING, LOCK 1 {4:/PIECES C
13 272980009-0001 JE L 2R GROUND LINE 1 14 /PIECES A
14 380450531-0001 | P4 WASHING 1 {4 /PIECES C
15 380440003-0001  [ijpiskt NUT 1 {4:/PIECES C
16 170700051-0001 |14 el I 24 RUBBER TANK CUSHION 2 {4:/PIECES A
17 303070041-0001 WAL R FRAME SHEET GUARD 1 14 /PIECES C
18 303480002-0001  |HLZEP R 184 2 {4 /PTECES C

TW00630024

RUEDA

{1 /PIECES




A

16

24| E ¥4 (CONTROL PANEL ASSY.)

e s K AL Gy a1
TR 42 B (Description)
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 2718521020001 | il bR COTROL PANEL ASSY. 1 £/SETS B
2 271810002-0001  |JEzhimshlFF % ENGINE SWITCH 1 {1 /PIECES A
3 271890001-0001 |4 (Fk=16A) SOCKET 2 {4:/PIECES B
4 271290055-0001  |idififEd #5164 CIRCUIT BRERKER 2 {4:/PIECES A
5 271290024-0001 AR %5 10A CIRCUIT BRERKER 1 4/PIECES A
6 272080001-0001  |IEMIELATAH S POST , ARODE 1 {4 /PTECES C
7 272090001-0001 | IELRAEH & POST , CATHODE 1 {4:/PIECES C
8 BREAKER-8000A3  |ibifi (WiEs) fRy2%27A CIRCUIT BRERKER 1 f4:/PIECES A
9 283730004-0001 HL R FE 7R AT LAMP 1 {4 /P1ECES A
10 271890009-0001 |4 (Fx=\Tolk) SOCKET 1 {4 /PTECES B
11 271860138-T57F |5l it PANEL 1 {#:/PIECES C
12 271970014-0001  |[hi#R i PANEL BACK COVER 1 f4:/PTECES B
13 380370047-0003 | N AL HIIEEIMA NUT 4 {#/PTECES C
14 380450526-0001 | P pH WASHER 4 {4 /PTECES C
15 380140215-0003 |7\ AR 24 M2 kM6 14 NUT 4 {4:/PIECES C
16 2718800050001 ARG SR & PLUG 2 {4:/PTECES B
— 272890003-0002 CUENTA HORAS 1 4£/PIECES B






